

Generic	Brand Names	Dosage Forms	Equivalent Dose	Labeled Indications
Dexlansoprazole	Dexilant	<b>Prescription</b> Delayed Release Capsules 30 mg, 60 mg	<b>30 mg</b>	<b>Erosive esophagitis</b> Healing: 60 mg once daily for up to 8 weeks Maintenance: 30 mg once daily (Doses >30 mg do not provide additional benefit during maintenance phase.) <b>Gastroesophageal reflux disease, symptomatic</b> 30 mg once daily for 4 weeks
Esomeprazole	Nexium	<b>Prescription</b> Delayed Release Capsules 20 mg, 40 mg Packets 2.5 mg, 5 mg, 10 mg, 20 mg, 40 mg IV 40 mg <b>OTC</b> Delayed Release Capsules/Tablets 20 mg	<b>20 - 40 mg</b>	<b>Erosive esophagitis</b> Healing: 20 to 40 mg once daily for up to 8 weeks Maintenance: 20 mg once daily (Controlled studies do not extend beyond 6 months) <b>Gastroesophageal reflux disease, symptomatic</b> 20 mg once daily for 4 weeks <b>Pathological hypersecretory conditions (Zollinger-Ellison syndrome)</b> 40 mg twice daily (Doses up to 240 mg daily have been administered) <b>Peptic ulcer disease: Eradication of H. pylori</b> 40 mg daily for 10 days (Requires combination therapy with antibiotics) <b>Heartburn (OTC labeling)</b> 20 mg once daily for 14 days (May be repeated in 4 months if needed)
Lansoprazole	Prevacid, Prevacid SoluTab	<b>Prescription</b> Delayed Release Capsules 15 mg, 30 mg Oral Disintegrating Tablet 15 mg, 30 mg <b>OTC</b> Delayed Release Capsules 15 mg	<b>30 mg</b>	<b>Erosive esophagitis</b> Healing: 30 mg once daily for up to 8 weeks Maintenance: 15 mg once daily (Continue until asymptomatic for 8 weeks) <b>Gastroesophageal reflux disease, symptomatic</b> 15 mg once daily for up to 8 weeks <b>Pathological hypersecretory conditions (Zollinger-Ellison syndrome)</b> 60 mg twice daily (Doses up to 90 mg twice daily have been used, administer doses >120 mg/day in divided doses) <b>Peptic ulcer disease</b> Eradication of <i>H. pylori</i> : 30 mg two to three times daily for up to 14 days (Requires combination therapy with antibiotics) Gastric Ulcer: 30 mg once daily for up to 8 weeks Duodenal Ulcer: 15 mg once daily for up to 4 weeks <b>Heartburn (OTC labeling)</b> 15 mg once daily for 14 days (May be repeated in 4 months if needed)
Omeprazole	Prilosec	<b>Prescription</b> Delayed Release Capsules 10 mg, 20 mg, 30 mg Packets 2.5 mg, 10 mg <b>OTC</b> Delayed Release Tablets 20 mg	<b>20 mg</b>	<b>Erosive esophagitis</b> Healing: 20 mg to 40 mg once daily for 8 weeks once symptoms are controlled Maintenance: 20 mg once daily <b>Gastroesophageal reflux disease, symptomatic</b> 20 mg once daily for up to 8 weeks <b>Pathological hypersecretory conditions (Zollinger-Ellison syndrome)</b> 40 mg twice daily (Doses up to 180 mg daily have been used, administer doses >80 mg/day in divided doses) <b>Peptic ulcer disease</b> Eradication of <i>H. pylori</i> : 20 mg to 40 mg twice daily (Requires combination therapy with antibiotics) Gastric Ulcer: 20 mg to 40 mg once daily for up to 8 weeks Duodenal Ulcer: 20 mg to 40 mg once daily for up to 4 weeks <b>Heartburn (OTC labeling)</b> 20 mg once daily for 14 days (May be repeated in 4 months if needed)
Pantoprazole	Protonix	<b>Prescription</b> Delayed Release Tablets 20 mg, 40 mg Packets 40 mg IV 40 mg	<b>40 mg</b>	<b>Erosive esophagitis</b> Healing: 40 mg once daily for 8 weeks once symptoms are controlled Maintenance: 40 mg once daily <b>Pathological hypersecretory conditions (Zollinger-Ellison syndrome)</b> 80 mg twice daily (Doses up to 240 mg daily have been used in divided doses)
Rabeprazole	Aciphex	<b>Prescription</b> Delayed Release Tablets 20 mg Sprinkle Capsule 5 mg, 10 mg	<b>20 mg</b>	<b>Erosive esophagitis</b> Healing: 20 mg once daily for up to 8 weeks Maintenance: 20 mg once daily <b>Gastroesophageal reflux disease, symptomatic</b> 20 mg once daily for up to 4 weeks <b>Pathological hypersecretory conditions (Zollinger-Ellison syndrome)</b> 60 mg once daily (Doses up to 120 mg daily have been used in divided doses) <b>Peptic ulcer disease</b> Eradication of <i>H. pylori</i> : 20 mg twice daily for 7 days (Requires combination therapy with antibiotics) Duodenal Ulcer: 20 mg once daily for up to 4 weeks